M30 12-Volt ATV Broadcast Spreader

Select Product

M30 12-Volt ATV Broadcast Spreader

Quickly spread fertilizer, food plot mix, seed and more from your ATV with the M30 heavy-duty spreader. This high-volume 100lb/45kg rustproof poly hopper provides the capacity to get the job done in the minimal amount of time.  With the EV-N-SPRED® 3-hole drop shut-off system to ensure even uniform coverage of fertilizer, seed, chemicals, and more, the M30 is a great performer. Quick-connect; horizontal-mount system mounts the spreader to the front or rear luggage rack of your ATV. The M30 is equipped with a heavy-duty, high-torque, 12-volt motor located in the hopper, in thermoplastic case to protect it from the elements and damage. The gauge & lever control assembly mounts to either side for easy “non-throttle hand” access. Wiring harness, on/off switch and rain cover included. The support arms and mounting hardware makes the spreader adaptable to most brands of ATVs. The EV-N-SPRED® 3-hole drop shut-off system will ensure that the M30 provides even uniform coverage.

Part Identifier


Part# Key Model Description
77002 1 M30 HEAVY DUTY RAIN COVER
77102 2 M30 ELECTRIC MOTOR DRILLED
60423 3 M30 MOTOR ASSEMBLY (M30)
31100 4 M30 1/4-20 X 1 1/2" HHMS ZINC
33100 5 M30 HAIR PIN CLIP ZINC (#213)
12316 6 M30 HOPPER
12209 7 M30 HOPPER BUSHING
60511 8 M30 WIRE HARNESS ASSEMBLY
44287 9 M30 "J" BOLT
12125 10 M30 LEVER
12124 11 M30 GAUGE ASSEMBLY
60027 12 M30 WING NUT ASSEMBLY (BLACK)
12319 13 M30 UPPER HOUSING CLIP
31101 14 M30 1/4-20 X 3/4" HHMS ZINC
31133 15 M30 #8 X 3/4" PHPS TYPE A (BLACK)
25117 16 M30 FRAME - each
60371 17 M30 WIRE HOUSING ASSEMBLY
43050 18 M30 U-BOLT STRAP
32100 19 M30 1/4-20 HEX NUT ZINC
31154 20 M30 1/4-20 X 2" FHPMS ZINC
32103 21 M30 1/4-20 NYLON INSERT LOCKNUT
31103 22 M30 #6 X 1/2" TYPE 25 HWHS ZINC
12109 23 M30 IMPELLER (9" DIA)
31138 24 M30 #8 X 3/8" PMT #8 HD COARSE (BLACK)
12221 25 M30 SHUT OFF PLATE
36211 26 M30 10-24 X 3/4" PHMS S.S.
31165 27 M30 1/4-20 X 1/2" HHMS ZINC
42273 28 M30 CABLE BRACKET (M30)
36301 29 M30 10-24 NYLON INSERT LOCKNUT S.S.
12309 30 M30 MOTOR BASE
12311 31 M30 MOTOR CAP
19162 32 M30 PANEL FASTENER (BLACK)
12140 33 M30 FRICTION WASHER (GAUGES)
34106 34 M30 1/4" EXT. TOOTH LOCK WASHER ZINC
12243 35 M30 GAUGE SPACER
37109 36 M30 1/4-20 X 1 1/4" CARRIAGE BOLT ZINC
60328 37 M30 MOTOR SUPPORT ASSEMBLY